CAL OSHA HARDWARE LIST

ITEM | QTY PART NUMBER DESCRIPTION
1 4 [5/16" x4 1/2" Hex Hd Cap Screw  |Landing Rail Stops and Stair Attach
2 10 |5/16" Nut (w/Nylon Insert) Hex Nut
3 2 |5/16" Flat Washer (Type A) Washer for Stair Bottom
4 4 | 5/16" x 2 1/2" Hex Hd Cap Screw  |Landing Legs to Landing
5 2 |5/16" x 3 3/4" Hex Hd Cap Screw _ |Rail to Rail Attachment
6 1 [Spacer Tube Stair Rail Spacer to Building
7 1 [5/16" x4 1/2" Lag Screw-SS Stair Rail to Building
8 3 [1/4" x 3" Lag Screw-SS Landing to Building




